SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FGON2705B

LTE Band 7/

15MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

pec m

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.90 dB Mode Auto Sweep

Ref Level 20,00 dém  Offset 11.90 db
SGL Count 100/100

Mode Auto Sweep

1 AvaPwr (@1 cvgPwr
Limit §heck PARS | SPURIGHE CHEEKARS_ paks
5PURIOUS | INE_ABS BABS ‘ 20 dblfe _$PURIOUS LINE ABS pajsS
” 10 dém r
I

-10 dBm: ’
fA

-20 dBm

=0 dblie

oy

-;UL;-;:J_ LINE_ABS b | I.H \ 1

-40 dBm \4 s | f ]' ﬂ “
L [ AT

-30 dBm H
st N \f o |[|-5 cer A b
Mooy d “"«'M.mn-’ J,.IIP Lajw 4

-60 dBm -60 dBm

Start 2.475 GHz 10005 pts Stop 2.515 GHz ||l start 2.555 GHz 10005 pts Stop 2.595 GHz

Spurious Emissions Spurious Emissions

Rangelow | Rangeup | RBW | Frequency | Powerabs |  Alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs |  Alimit |
2,475 GHz 2.490 GHz 1.000 MHz 2.48765 GHz -29.17 dBm -4.17 dB 2,555 GHz 2.570 GHz 100.000 kHz 2.56516 GHz 20.47 dém -9.53 db
2.490 GHz 2.496 GHz 1.000 MHz 2,49407 GHz -39.24 dém -26.24 dB 2.570 GHz 2.571 GHz 300.000 kHz 2.57000 GHz -26.74 dBm -16.74 dB
2,496 GHz 2.499 GHz 1.000 MHz 2.49882 GHz -36.12 d&m -26.12 d8 2,571 GHz 2.575 GHz 1,000 MHz 2.57133 GHz -34.18 dBm -24.18 dB
2,459 GHz 2.500 GHz 300,000 kHz 2.49958 GHz -25.61 dBm -15.61 dB 2,575 GHz 2,585 GHz 1,000 MHz 2.57627 GHz -40.28 dbm -27.28 dB
2.500 GHz 2.515 GHz 100.000 kHz 2.50087 GHz 20.64 dBm -9.36 d& 2.585 GHz 2.595 GHz 1.000 MHz 2.58556 GHz -46.66 dbm -21.66 db
\
) i )

Date: 4 JAN. 2020 182943

Date: 4 JAN 2020 18:36:58

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

] um L
Ref Level 30.00 dBm  Offset 11.90 d& Mode Auto Sweep Ref Level 30.00 d8m  Offset 11.90 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHIE GHEEKARS_ paks
o0 dh’_u! sPURIOUS ) INE_ABS PABS 20 dh”‘.‘n SPURIOUS _LINE_ABS PABS
10 dem 10 dBm
ode ‘ "m‘ 0 e i
-10 dam T } } -10 dem
SPURIDUS_LINE_ABS | — J |4 O d8m I
<30 dem L e, A ‘!an dem =
R
40 Bt -40 dBm =
-50 dBm -50 dBm froremren
-60 dBm -60 dem
Start 2.475 GHz 10005 pts Stop 2.515 GHz | |['start 2.555 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | __Powerabs |  atimit | Rangelow | RangeUp | RBW | Frequency |__Powerabs | aAlimit |
2476 GHz £:490 GHz 1.000 MHz 2,49046 GHz =26,85 dbm -1.85 db 2,555 GHz 2.570 GHz 100.000 kHz 2.56503 GHz 1.59 dém -28.01 db
2.490 GHz 2.496 GHz 1.000 MHz 2.49599 GHz -24.52 dem -11.58 d& 2.570 GHz 2.571 GHz 300.000 kHz 2.57002 GHz -28.54 dBm -18.54 dB
2496 GHz 2.499 GHz 1.000 MHz 249889 GHz -22.18 dém -12.18 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.67204 GHz -26.57 dBm -16.57 d&
2,499 GHz 2.500 GHz 300.000 kHz 2,49996 GHz -25.70 dém -15.70 dB 5 £75 GH= 3 58E GH2 1,000 Mz 2.57505 GHz ~28.66 dBm 1566 dB
2.500 GHz 2.515 GHz 100.000 kHz 2.51179 GHz 2.68 dBm -27.32 dB 2,585 GHz 2,535 GHz 1,000 MHz 258517 GHz -38.74 dBm -13.74 dB
T
Il 1 P
Date: 4.JAN 2020 18:31:07 Dete. 4 JAN.2020 183820
TEL : 0800-800005 Page Number 1 A7-25 of 41

FAX : 886-3-328-4978
E-mail : Alex@sporton.com.tw


mailto:Alex@sporton.com.tw

SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FGON2705B

LTE Band 7 / 15MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

pec m

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.90 dB Mode Auto Sweep

Ref Level 20,00 dém
SGL Count 100/100

Offset 11.90 dB Mode Auto Sweep

@1 AvoPwr (@1 AvgPwr
Limit §heck PABS | SPURIGNE CHNEKABS paBs

on dhlpe_$PURIOUS LINE ABS PASS 20 dblfe _$PURIOUS LINE ABS bs

10 dBm n 10 dBm

0de H 0 dBm

-10 dm . ; ‘1 -10 dBm

SPURIOUS_LINE_ABS T -I H ) -20 dem I
-30 dBm | -30 dBm
i) 4\ | |
o Nl Fpean |
v — - ” AL H &b e - ] WMUJI .
g W, Ll j ook L

-60 dBm 50 dBm

Start 2.475 GHz 10005 pts Stop 2.515 GHz ||| start 2.555 GHz 10005 pts Stop 2.595 GHz

Spurious Emissions Spurious Emissions

__Rangelow | Rangeup | RBW | Freguency |__powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | Alimit |
2.475 GHz 2.490 GHz 1.000 MHz 2.48759 GHz -30.69 dBm -5.69 d& 2,555 GHz 2.570 GHz 100.000 kHz 2.56913 GHz 18.94 dBm -11.06 db
2.490 GHz 2.496 GHz 1.000 MHz 2.49521 GHz -25.86 dém -12.86 dB 2.570 GHz 2.571 GHz 300.000 kHz 2.57001 GHz -25.37 dBm -15.37 dB
2,496 GHz 2.499 GHz 1.000 MHz 2.49899 GHz -34.33 dBm ~24.33 d8 2.571 GHz 2.575 GHz 1.000 MHz 2.57276 GHz -30.74 dBm -20.74 de
2.499 GHz 2.500 GHz 300.000 kHz 2.49997 GHz -25.71 dBm -15.71 dB 5 £75 GH= 2 285 GHz 1,000 MHz 57765 ohHe 3556 dbm o5 dn
2.500 GHz 2.515 GHz 100.000 kHz 2.50084 GHz 20.33 dBm -9.67 d& 2.585 GHz 2.595 GHz 1.000 MHz 2.58511 GHz -46.47 dBm -21.47 dB

T
) i )

Date: 4 JAN 2020 18:30:25

Date: 4 JAN 2020 18:37:39

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

S um L
Ref Level 30.00 dBm  Offset 11.90 d& Mode Auto Sweep Ref Level 30.00 d8m  Offset 11.90 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHE GLNEKABS_ paks
o0 dh’_u! sPURIOUS ) INE_ABS PABS 20 th‘n‘P' SPURIOUS _LINE_ABS PABS
10 dem 10 dBm
ods 0 e
-10 dam T fr Wi -10 dem
SPURIDUS_LINE_ABS | } L f0 dem I
-30 dBm 0 dem
W""‘W ¥ h %M.
-40 dBm rectt ! -40 dBm
T .
-50 dem -50 dBm
-60 dBm -60 dem
Start 2.475 GHz 10005 pts Stop 2.515 GHz | |[| Start 2.555 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | __Powerabs |  atimit | Rangelow | RangeUp | RBW | Frequency |__Powerabs | aAlimit |
2476 GHz £:490 GHz 1.000 MHz 249048 GHz =28,19 dbm =3.19 db 2,555 GHz 2.570 GHz 100.000 kHz 2.56795 GHz 0.77 dém -29.23 db
2.480 GHz 2.496 GHz 1.000 MHz 249568 GHz -25.51 dBm -12.51 dB 2.570 GHz 2.571 GHz 300.000 kHz 2.57001 GHz -31.55 dBm -21.55 dB
2496 GHz 2.499 GHz 1.000 MHz 249854 GHz -24.20 dém -14.20 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.67369 GHz -28.79 dBm -18.79 d8
2,499 GHz 2.500 GHz 300.000 kHz 2,49999 GHz -28.31 dém -18.31 dB 5 £75 GH= 2 285 GHz 1,000 Mz 2.57520 GHz 32.75 dBm 1675 a8
2.500 GHz 2.515 GHz 100.000 kHz 2.50943 GHz 1.64 dém -28.36 d& 2.585 GHz 2.595 GHz 1.000 MHz 2.58549 GHz -41.98 dbm -16.98 db
T
I 1 P
Date: 4.JAN 2020 18:31.48 Date: 4.JAN.2020 16:36.02
TEL : 0800-800005 Page Number 1 A7-26 of 41

E-mail : Alex@sporton.com.tw


mailto:Alex@sporton.com.tw

SPORTON

FCC RADIO TEST REPORT

LAB.

Report No. : FGON2705B

LTE Band 7 / 15MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

spectrum x| spectrum
Ref Level 30.00 dBm  Offset 11,90 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.90 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr @1 AvgPwr
Limit §heck PABS | SPURIGHE GHEEKABS PaBs
20 dhipe_§PURIOUS LINE ABS PABS 20 dbjpe—_$PURIOUS LINE ABS PAES
10 dBm ﬂ\ 10 dBm ’ﬁ\
0de J‘l 0 dom H
-10 dBm . J h -10 dBm J L
SPURIOLIS_LINE_ABS ] 7 k -20 dem j \ I
<30 dem 4 ‘n -30 dBm
o o . . l | i n RN L
) ) :
L/ i L) I I | A WL A
T | 50 dem | -
irrcjiey e WY | g N o—
-60 dBm e i
Start 2.475 GHz 10005 pts Stop 2.515 GHz Start 2.555 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit | Rangelow | Rangeup | REW | Frequency | PowerAbs | atimit |
2:475 GHZ 2.490 GH2 1.000 MH2 246753 GHz -31.67 dém -6.67.dB 2,555 GHz 2.570 GHz 100.000 kHz 256516 GHz 17.52 dbm -12.48 db
2.490 Gz 2.495 GHz 1.000 MHz 249253 GHz -38.70 dBm -25.70 d8 2.570 GHz 2.571 GHz 300.000 kHz 2.57000 GHz -28.08 dBm -18.08 dB
2.496 GHz 2.499 GHz 1.000 MHz 2.49681 GHz -36.94 dBm -26.94 d& 2,571 GHz 2.575 GHz 1,000 MHz 2.67274 GHz -24.01 dbm ~14.01 db
2.489 GHz 2.500 GHz 300,000 kHz 2.49959 GHz -26.36 dBm -16.36 dB 5575 CH= 2 585 GHz 1,000 MHz 3 e7m42 oHe ~36.43 dom 2343 b
2.500 GHz 2.515 GHz 100.000 kHz 2.50081 GHz 18.40 dBm -11.60 dB 2,585 GHz 2,595 GHz 1,000 MHz 2,58609 GHz -46.33 dBm -21.33 dB
Y
) i )

Date: 4 JAN 2020 18:41:34

Date: 4 JAN 2020 184511

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 30.00 dBm  Offset 11.90 d& Mode Auto Sweep Ref Level 30.00 d8m  Offset 11.90 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHIE GHEEKARS_ paks
o0 dh’_u! BPURIOUS ) INE_ABS PABS 20 th‘.‘P' SPURIOUS _LINE_ABS PABS
10 dem 10 dBm
ode r,,_m - \ 0 g :
-10 dam T 1 } -(u dem
SPURIGUS_LINE_ABS | J \ —*20 dem I
ol
-30 dBm . jiﬂ dem ‘\
-40 dBm M -40 dBm ¥
dem -50 dBm
-60 dBm -60 dem
Start 2.475 GHz 10005 pts Stop 2.515 GHz | |['start 2.555 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | __Powerabs |  atimit | Rangelow | RangeUp | RBW | Frequency |__Powerabs | aAlimit |
2476 GHz £:490 GHz 1.000 MHz 249028 GHz =29,77 dbm 4.7 dB 2,555 GHz 2.570 GHz 100.000 kHz 2.55654 GHz -0.89 dbm -30.88 db
2.490 GHz 2.496 GHz 1.000 MHz 2.49581 GHz -26.99 dém -13.99 d& 2.570 GHz 2.571 GHz 300.000 kHz 2.57001 GHz -35.07 dBm -25.07 dB
2496 GHz 2.499 GHz 1.000 MHz 249840 Gz -24.79 dém -14.79 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57150 GHz -33.15 dam -23.15 dB
2,499 GHz 2.500 GHz 300.000 kHz 2,49984 GHz -28.54 deém -18.54 dB 5 £75 GH= 2 285 GHz 1,000 Mz 2.57541 GHz -35.68 dBm 2268 dB
2.500 GHz 2.515 GHz 100.000 kHz 2.51045 GHz 0.84 dBm -29.16 dB 2,585 GHz 2,535 GHz 1,000 MHz 2,58582 GHz -45.13 dBm -20.13 dB
T
Il 1 P
Date: 4.JAN 2020 184218 Date: 4.JAN.2020 164563
TEL : 0800-800005 Page Number 1 A7-27 of 41

FAX : 886-3-328-4978
E-mail : Alex@sporton.com.tw


mailto:Alex@sporton.com.tw

SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FGON2705B

LTE Band 7 / 20MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

spectrum x| spectrum
Ref Level 30.00 dBm  Offset 11.90 dB Mode Auto Sweep Ref Level 30,00 dm  Offset 11.90 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 fvgPwr
Limit §heck PAES | SPURIGUE CHANEKABS PABS
20 dhipe_§PURIOUS LINE ABS PAES 20 ghifie_EPURIOUS LINE 4BS PASS
10 dem “ 10dBm ﬂl
0 dby IH 0 dem J L
-10 dém . I ‘.~ -10 dBm 'J \
i an [ ! b il |
SPURIOUS_LINE_ABS ] ‘ r( 20 dém | i
-30 dam I ; F -30 dem
40 dem /\ .L‘*.I P V I‘\". n "!‘ \\ b dem ’
g ot """l"llLLL \ A ‘“w I H 48 dem—t .wjﬂ I\ /rJ Ma— Ll /F\h
S T A VN | R0 P L
-60 dBm "
Start 2.475 GHz 10005 pts Stop 2.52 GHz | (|l start 2.55 GHz 10005 pts Stop 2.595 GHz
Bpurious Emisslons Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs |  Alimit |
2.475 GHz 2.490 GHz 1.000 vz 2:48396 GH2 -31,51 dBm -6.51 d8 2.550 GHz 2.570 GHz 100.000 kHz 2.56889 GHz 19.89 dBm -10.11 dB
2.490 GHz 2.496 GHz 1.000 MHz 249224 GHz -36.67 dBm -23.67 d& 2.570 GHz 2.571 GHz 500.000 kHz 2.57020 GHz -14.95 dBm -4.95 dB
2.496 GHz 2:499 GHz 1.000 MHz 249742 Gz -24.40 dBm -14.40 d& 2.571 GHz 2.575 GHz 1.000 MHz 2.57106 GHz -21.70 dBm -11.70 d&
2.435 GHz 2.500 GHz 500.000 kHz 2.49945 GHz -22.96 dBm -12.36 dB 2675 GHz a0 oHe 1000 MH= 5 000 oHe ey P 74 de
2.500 GHz 2.520 GHz 100,000 kHz 2.50108 GHz 20.29 dém -9.71 dB o a0 oHe 5 0t o 1000 M 5 com4t Cha 545 dom s in b
T
) i )

Date: 4 JAN. 2020 18:48:08

Date: 4 JAN 2020 18:55:23

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

oo
Spectrum = & um
Ref Level 30.00 dem  Offset 11.90 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 11.90 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100100
@1 AvoPwr [@1 avoPwr
Limit dheck PAES | SPURIGIECHNEKARS PAES
o0 dhife_BPURIOUS LINE ABS o0 chife _SPURIOUS LINE_ABS PASS
10 dem 10 dBm
0 da ot 0 @ w
e = -1‘
-10 dem ! ‘] -10 dem I
SPURIDUS_LINE_ABS | 1( k 30 dem \( [
.30 dem L= e | 40 dem \J:'
-40 dBm ”
mn__.
-50 dBm -50 dBm
-60 dBm -60 dBm
Start 2.475 GHz 10005 pts Stop 2.52 GHz | (|| start 2.55 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  Alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2,475 GHz 2.490 GHz 1.000 MHz 2.49000 GHz -25.61 dBm -0.61 d& 2,550 GHz 2.570 GHz 100.000 kHz 2.55671 GHz 0.58 dBm -29.02 db
2.490 GHz 2.496 GHz 1.000 MHz 2,49589 GHz -23.87 dém -10.87 dB 2.570 GHz 2.571 GHz 500.000 kHz 2.57002 GHz -27.36 dBm -17.36 dB
2,496 GHz 2.499 GHz 1.000 MHz 2,49886 GHz -21.64 dBm -11.64 d8 2,571 GHz 2.575 GHz 1,000 MHz 2.57107 GHz -26.54 dBm -16.54 dB
2,459 GHz 2.500 GHz 500,000 kHz 2.49978 GHz -23.38 dBm -13.38 dB 2,575 GHz 2,500 GHz 1,000 MHz 2.57500 GHz -98.70 dBm -15.70 dB
2.500 GHz 2.520 GHz 100.000 kHz 2.50868 GHz 1.17 dBm -28.83 dB 2.590 GHz 2.595 GHz 1.000 MHz 2.59024 GHz -44.08 dBm -19.08 d&
\
) i )
Date: 7.JAN 2020 05:31:45 Date: 4.JAN.2020 18:57.27
TEL : 0800-800005 Page Number : A7-28 of 41

FAX : 886-3-328-4978
E-mail : Alex@sporton.com.tw


mailto:Alex@sporton.com.tw

SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FGON2705B

LTE Band 7 / 20MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1RB

spectrum x| spectrum
Ref Level 30.00 dBm  Offset 11.90 dB Mode Auto Sweep Ref Level 30,00 dm  Offset 11.90 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr @1 AvgPwr
Limit §heck PAES | SPURIGHE GHEEKABS PABS
20 dhipe_§PURIOUS LINE ABS PAES 20 ghifie_EPURIOUS LINE 4BS PASS
10 dBm “ 10 dBm JW|
0 dby {Hk 0 dom H
-10 dam . J [ -10 cBm
e [ ) ) ) |
SPURIOUS_LINE_ABS ] r 20 dém i “ i
-30 dem | | {" -30 dBm !
40 dBm ff\ W L ﬂ [ f L g
ot ‘Lm“"" W.‘ | “ m H I\ | .MT M L b J’\
Ltk 1
[ evpid & Lt L Wl
-60 dBm
Start 2.475 GHz 10005 pts Stop 2.52 GHz || 'start 2.55 GHz 10005 pts Stop 2.595 GHz
Bpurious Emisslons Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs |  Alimit |
2.475 GHz £.490 GHp 1,000 MHz 2:48328 GHz -32.42 dBm -7.42 dB 2.550 GHz 2.570 GHz 100.000 kHz 2.56890 GHz 19.12 dBm -10.88 dB
2.480 GHz 2.495 GHz 1.000 MHz 2,49599 GHz -36.09 dém -23.08 d& 2.570 GHz 2.571 GHz 500.000 kHz 2.57003 GHz -21.23 dBm -11.23 dB
2496 GHz 2.499 GHz 1.000 MHz 2:49631 GHz -36.10 dém -26.10 d& 2,571 GHz 2,575 GHz 1,000 MHz 257160 GHz -18.64 dbm -5.64 d&
2.489 GHz 2.500 GHz 500,000 kHz 2.49959 GHz -23.62 dBm -13.62 dB 2675 GHz a0 oHe 1000 MH= S e7771 oHe a7 e ot 47 e
2.500 GHz 2.520 GHz 100.000 kHz 2.50107 GHz 20.05 dBm -9.95 d& 2.550 GHz 2.595 GHz 1.000 MHz 2.59324 GHz -48.58 dBm -23.58 dB
Y
I 1 P

Date: 4 JAN. 2020 18:48:50

Date: 4 JAN 2020 18:56:05

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

] um L
Ref Level 30.00 dBm  Offset 11.90 d& Mode Auto Sweep Ref Level 30.00 d8m  Offset 11.90 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PAES | SPURIGHIE GHEEKARS_ PARS
o0 dh’_ﬂ! BPURIOUS ) INE_ABS PABS 20 th‘.‘P' SPURIOUS_LINE_ABS PASS
10 dem 10 dBm
ode T ——"w’} 0 g T SR SN oy
-10 dam ir ] -10 dem i
SPURIGUS_LINE_ABS | JJ L 40 dem L 1
-30 dem e 0 dem
Lot W "t }‘J‘ i
40 dg, 40 dBm W
-50 dem -50 dBm
60 dam -50 dBm
Start 2.475 GHz 10005 pts Stop 2.52 GHz Start 2.55 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2,475 GHz £:490 GHz 1.000 MHz 248995 GHz -26.54 dém -1.54 dB 2,550 GHz 2.570 GHz 100.000 kHz 2.56088 GHz 0.16 dBm -25.84 db
2.450 GHz 2.496 GHz 1.000 MHz 2.49575 GHz -24.54 dém -11.54 de 2.570 GHz 2.571 GHz 500.000 kHz 2.57005 GHz -28.75 dBm -18.75 dB
2.496 GHz 2:499 GHz 1.000 MHz 249884 GHz -23.00 dém -13.00 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57101 GHz -27.67 dem -17.67 dB
2,499 GHz 2.500 GHz 500.000 kHz 2,49999 GHz -24.91 dém -14.31 dB 5575 CH= 2,590 GHz 1,000 MHz 267526 GHz ~30°52 dBm 7o de
2.500 GHz 2.520 GHz 100.000 kHz 2.51349 GHz 0.52 dBm -29.48 dB 2.550 GHz 2.595 GHz 1.000 MHz 2.59002 GHz -45.00 dBm -20.00 dB
T
) i )

Date: 4.JAN.2020 18:50:13

Date: 4.JAN.2020 18:56.46

TEL : 0800-800005
FAX : 886-3-328-4978
E-mail : Alex@sporton.com.tw

Page Number 1 A7-29 of 41


mailto:Alex@sporton.com.tw

SPORTON

FCC RADIO TEST REPORT

LAB.

Report No. : FGON2705B

LTE Band 7 / 20MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

pec m

Spectrum

SGL Count 100/100

Ref Level 30.00 dBm

Offset 11.90 dB Mode Auto Sweep

Ref Level 20,00 dém
SGL Count 100/100

Offset 11.90 dB Mode Auto Sweep

@1 AvgPwr (@1 svgPwr
Limit Fheck PAES | SPURIGECHHEKABS PAES
o0 dhifie _BPURIOUS LINE_ABS PASS 20 dbjpe—_$PURIOUS LINE ABS PASS
10 dBm “ 10 dBm ql
0ds “ 0 dBm h
-10 dBm f \ -10 dBm J} \
SPURIOUS_LINE_ABS ] r -20 dem l\ | I
-30 dem | ﬂ i‘\ -30 dBm r |
-40 dBm o - b dem l
/ J F
v \1 Ll |W\Ll N | J' . ‘ N L
T ] i =8 dem
b‘"‘h«-« b umMmeJ R j - .KWMWJWLJJM
-60 dBm “50"dBm:
Start 2.475 GHz 10005 pts Stop 2.52 GHz ||| start 2.55 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency |__powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | Alimit |
2.475 GHz 2.490 GHz 1.000 MHz 2.48321 GHz -34.19 dBm -9.15 d 2,550 GHz 2.570 GHz 100.000 kHz 2.56893 GHz 17.23 dBm -12.77 db
2.490 GHz 2.496 GHz 1.000 MHz 2.49226 GHz -38.07 dém -25.07 dB 2.570 GHz 2.571 GHz 500.000 kHz 2.57045 GHz -22.48 dBm -12.48 dB
2,496 GHz 2.499 GHz 1.000 MHz 2.49836 GHz -22.18 dém -12.18 d& 2.571 GHz 2.575 GHz 1.000 MHz 2.57209 GHz -39.02 dBm -29.02 dB
2,459 GHz 2.500 GHz 500,000 kHz 2.49956 GHz -27.47 dBm -17.47 dB 5 575 GH= 5,500 GH2 1,000 Mz 267800 GHz 3770 dBm 2470 db
2.500 GHz 2.520 GHz 100.000 kHz 2.50106 GHz 17.04 dém -12.06 di 2.550 GHz 2.595 GHz 1.000 MHz 2.59011 GHz -48.47 dbm -23.47 dB
\
) i )

Date: 4 JAN 2020 19:00:01

Date: 4 JAN 2020 19:03:38

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 4. JAN.2020 19.00:42

] um L
Ref Level 30.00 dBm  Offset 11.90 d& Mode Auto Sweep Ref Level 30.00 d8m  Offset 11.90 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PAES | SPURIGHIE GHEEKARS_ PARS
o0 thJH BPURIOUS ) INE_ABS PABS 20 dhi‘\L.‘P' SPURIOUS_LINE_ABS PASS
10 dem 10 dBm
o 0dem -
F.me ¥ < 1 8
-10 dam i - -1o dem l
SPURIGUS_LINE_ABS | I L 40 dém \ 1
30 dBm i -E0 dem \ r""m
-40 dBm W—"“"‘ “40 dBm .
-50 dem -50 dBm
60 dam -50 dBm
Start 2.475 GHz 10005 pts Stop 2.52 GHz Start 2.55 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2475 GHz 2.490 GHz 1.000 MHz 2.49017 GHz -27.97 dBm -2.97 dB 2.550 GHz 2.570 GHz 100.000 kHz 2.55438 GHz -1.38 dBm -31.38 db
2.450 GHz 2.496 GHz 1.000 MHz 2.49561 GHz -25.82 dém -12.83 d& 2,570 GHz 2.571 GHz 500.000 kHz 2,57002 GHz -32.54 dBm -22.54 dB
2.496 GHz 2.499 GHz 1.000 MHz 2,49881 GHz -24.29 dém -14.29 dé 2,571 GHz 2.575 GHz 1,000 MHz 2.67122 GHz -30.85 dbm -20.85 db
2,499 GHz 2.500 GHz 500.000 kHz 2,49956 GHz -26.36 dém -16.36 dB 5575 CH= 2,590 GHz 1,000 MHz 267515 GHz 3372 dBm 2072 db
2.500 GHz 2.520 GHz 100.000 kHz 2.51398 GHz -0.42 dBm -30.42 dB 2.550 GHz 2.595 GHz 1.000 MHz 2.59032 GHz -47.03 dBm -22.03 dB
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30.000 MHz 1.000 GHz 1.000 MHz 996.36432 MHz -48.58 dBm -23.58 dB 30,000 MHz 1,000 GHz 1.000 MHz 956.12944 MHz -48.21 dBm -23.21 dB
1.000 GHz 2,490 GHz 1.000 MHz 2.48876 GHz -47.06 dBm -22.06 dB 1.000 GHz 2,490 GHz 1.000 MHz 2.48926 GHz -46.85 dBm -21.85 dB
2,580 GHz 5.000 GHz 1.000 MHz 4,93540 GHz -45,46 dBm -20,46 dB 2,580 GHz 5,000 GHz 1.000 MHz 4,19164 GHz -45 41 dBm -20.41 dB
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10.000 GHz 18.000 GHz 1.000 MHz 17.83926 GHz -39.11 dBm -14.11 dB 10.000 GHz 18,000 GHz 1.000 MHz 17.82926 GHz -39.14 dBm -14.14 dB
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30.000 MHz 1.000 GHz 1.000 MHz 974.06547 MHz -47.93 dBm -22,93 dB 30,000 MHz 1,000 GHz 1.000 MHz 974.06547 MHz -48.40 dBm -23.40 dB
1.000 GHz 2,490 GHz 1.000 MHz 2.48528 GHz -48.41 dBm -23.41 dB 1.000 GHz 2,490 GHz 1.000 MHz 2.48578 GHz -48.34 dBm -23.34 dB
2,580 GHz 5.000 GHz 1.000 MHz 4,19890 GHz -45,24 dBm -20,24 dB 2,580 GHz 5,000 GHz 1.000 MHz 4,03201 GHz -45,40 dBrm -20.40 dB
5.000 GHz 10.000 GHz 1.000 MHz 2.94426 GHz -42.77 dbm -17.77 dB 5.000 GHz 10.000 GHz 1.000 MHz 2.95475 GHz -42.68 dBm -17.68 db
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30.000 MHz 1.000 GHz 1.000 MHz 940.13243 MHz -48.31 dBm -23.31 dB 30,000 MHz 1,000 GHz 1.000 MHz 968.24838 MHz -48.38 dBm -23.38 dB
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30.000 MHz 1.000 GHz 1.000 MHz 988.12344 MHz -48.18 dBm -23.18 dB 30,000 MHz 1,000 GHz 1.000 MHz 966.79410 MHz -48.15 dBm -23.15 dB
1.000 GHz 2,490 GHz 1.000 MHz 2.48330 GHz -46.42 dBm -21.42 dB 1.000 GHz 2,450 GHz 1.000 MHz 2.48578 GHz -45.77 dBm -20.77 d8
2,580 GHz 5.000 GHz 1.000 MHz 4.19116 GHz -45,27 dBm -20,27 dB 2,580 GHz 5,000 GHz 1.000 MHz 4.19551 GHz -45,54 dBm -20.54 dB
5.000 GHz 10.000 GHz 1.000 MHz 2.96025 GHz -42.93 dbm -17.93 dB 5.000 GHz 10.000 GHz 1.000 MHz 7.53700 GHz -42.86 dBm -17.86 db
10.000 GHz 18,000 GHz 1.000 MHz 17.83176 GHz -39.02 dBm -14.02 dB 10.000 GHz 18,000 GHz 1.000 MHz 17.84876 GHz -38,92 dBm -13.92 d8
18.000 GHz 26.000 GHz 1.000 MHz 1582063 GHz -38.76 dBm -13.75 dB 18.000 GHz 26,000 GHz 1.000 MHz 15.96213 GHz -38.78 dBm -13.78 db
( ) ] ( ) Ve

TEL : 0800-800005
FAX : 886-3-328-4978
E-mail : Alex@sporton.com.tw

Page Number 1 A7-32 of 41



mailto:Alex@sporton.com.tw

SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FGON2705B

LTE Band 7 / 10MHz

Middle Channel / QPSK

Middle Channel / 16QAM

Spectrum

Ref Level 0.00 dBm
SGL Count 100/100

Offset 11.90 dB Mode Auto Swesp

Ref Level

Spect 1

0,00 dBm

SGL Count 100/100

Offset 11.90 dg Mode Auto Swesp

@1 AvgPwr (@1 Avgpwr
Limit ¢heck PABS Limit ¢heck PABS
SPLRIOUS | INE ABS BAES _10 ddRR—BBURIOUS JINE ABRS I3
-20 dBm
SPURIOUS_LINE_ABS [ SPURIOUS_LINE_ABS
A et e |[| -40 dBm i St
Mww WWW
"
-50 dBm
-70 dBm
-80 dBm
-0 dBm
Start 30.0 MHz 52006 pts Stop 26.0 GHz Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 1.000 GHz 1.000 MHz 997.33383 MHz -48,55 dBm -23,55 dB 30,000 MHz 1,000 GHz 1.000 MHz 993.94053 MHz -48.18 dBm -23.18 dB
1.000 GHz 2,490 GHz 1.000 MHz 2.46741 GHz -48.64 dBm -23.64 dB 1.000 GHz 2,450 GHz 1.000 MHz 2.45053 GHz -48.66 dBm -23.66 dB
2,580 GHz 5.000 GHz 1.000 MHz 4.19406 GHz -45.41 dBm -20,41 dB 2,580 GHz 5,000 GHz 1.000 MHz 4.19793 GHz -45.,26 dBm -20.26 dB
5.000 GHz 10.000 GHz 1.000 MHz 2.95025 GHz -42.78 dBm -17.78 dB 5.000 GHz 10.000 GHz 1.000 MHz 2.94426 GHz -42.86 dBm -17.86 db
10.000 GHz 18.000 GHz 1.000 MHz 15.77789 GHz -39.02 dBm -14.02 dB 10.000 GHz 18,000 GHz 1.000 MHz 15.75539 GHz -39.07 dBm -14.07 dB
18.000 GHz 26.000 GHz 1.000 MHz 19.91563 GHz -38.80 dBm -13.80 dB 18.000 GHz 26,000 GHz 1.000 MHz 19.91713 GHz -38.75 dBm -13.75 dB
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30.000 MHz 1.000 GHz 1.000 MHz 9682.30635 MHz -47.92 dBm -22.92 dB 30,000 MHz 1,000 GHz 1.000 MHz 999.27286 MHz -48.36 dBm -23.36 dB
1.000 GHz 2,490 GHz 1.000 MHz 2.47436 GHz -48.52 dBm -23.52 dB 1.000 GHz 2,450 GHz 1.000 MHz 2.46493 GHz -48.66 dBm -23.66 dB
2,580 GHz 5.000 GHz 1.000 MHz 4.93330 GHz -45,38 dBm -20.38 dB 2,580 GHz 5,000 GHz 1.000 MHz 4.01701 GHz -45.,40 dBm -20.40 dB
5.000 GHz 10.000 GHz 1.000 MHz 2.94626 GHz -42.89 dBm -17.85 dB 5.000 GHz 10.000 GHz 1.000 MHz 2.97675 GHz -42.,83 dBm -17.83 db
10.000 GHz 18.000 GHz 1.000 MHz 17.82826 GHz -39.07 dBm -14.07 dB 10.000 GHz 18,000 GHz 1.000 MHz 17.83676 GHz -38.94 dBm -13.94 dB
18.000 GHz 26.000 GHz 1.000 MHz 12.81164 GHz -38.74 dBm -13.74 dB 18.000 GHz 26,000 GHz 1.000 MHz 19.90063 GHz -38.83 dBm -13.83 dB&
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30,000 MHz 1,000 GHz 1.000 MHz 978.91304 MHz -48,38 dBm -23.38 dB 30,000 MHz 1,000 GHz 1.000 MHz 9985.30335 MHz -48,12 dem -23,12 dB
1.000 GHz 2,490 GHz 1.000 MHz 2.48777 GHz -30.26 dBm -5.26 dB 1.000 GHz 2,490 GHz 1.000 MHz 2.48777 GHz -31.50 dBm -6.50 dB.
2,580 GHz 5.000 GHz 1.000 MHz 4,18922 GHz -45,17 dBm -20,17 dB 2,580 GHz 5,000 GHz 1.000 MHz 4,02911 GHz -45,22 dBm -20,22 dB
5.000 GHz 10.000 GHz 1.000 MHz 9.85225 GHz -42.90 dBm -17.90 dB 5.000 GHz 10.000 GHz 1.000 MHz 7.54650 GHz -42,93 dBm -17.93 db
10.000 GHz 18.000 GHz 1.000 MHz 17.83376 GHz -38.97 dBm -13.97 dB 10.000 GHz 18,000 GHz 1.000 MHz 17.83776 GHz -39.04 dBm -14.04 dB
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30,000 MHz 1,000 GHz 1.000 MHz 976.97401 MHz -48,36 dBm -23.36 dB 30,000 MHz 1,000 GHz 1.000 MHz 992.97101 MHz -48,40 dem -23,40 dB
1.000 GHz 2,490 GHz 1.000 MHz 2.45202 GHz -48.60 dBm -23.60 dB 1.000 GHz 2,490 GHz 1.000 MHz 2.34974 GHz -48.14 dBm -23.14 dB
2,580 GHz 5.000 GHz 1.000 MHz 4,20906 GHz -45,34 dBm -20,34 dB 2,580 GHz 5,000 GHz 1.000 MHz 4,20422 GHz -45,13 dBm -20,13 dB
5.000 GHz 10.000 GHz 1.000 MHz 9.94176 GHz -42,74 dBm -17.74 dB 5.000 GHz 10.000 GHz 1.000 MHz 7.53600 GHz -42,92 dBm -17.92 db
10.000 GHz 18.000 GHz 1.000 MHz 17.82876 GHz -39.09 dBm -14.09 dB 10.000 GHz 18,000 GHz 1.000 MHz 17.85726 GHz -39.07 dém -14.07 dB
18.000 GHz 26.000 GHz 1.000 MHz 19.92913 GHz -38.80 dBm -13.80 dB 18.000 GHz 26,000 GHz 1.000 MHz 19.92813 GHz -38.64 dBém -13.64 d&
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30.000 MHz 1.000 GHz 1.000 MHz 992.48626 MHz -48,50 dBm -23,50 dB 30,000 MHz 1,000 GHz 1.000 MHz 998.78811 MHz -48.38 dBm -23.38 dB
1.000 GHz 2,490 GHz 1.000 MHz 2.47635 GHz -48.40 dBm -23.40 dB 1.000 GHz 2,450 GHz 1.000 MHz 2.28023 GHz -48.63 dBm -23.63 dB
2,580 GHz 5.000 GHz 1.000 MHz 2.58266 GHz -42,58 dBm -17.58 dB 2,580 GHz 5,000 GHz 1.000 MHz 2.53266 GHz -43,58 dBm -18.58 dB
5.000 GHz 10.000 GHz 1.000 MHz 2.95275 GHz -42.81 dBm -17.81 dB 5.000 GHz 10.000 GHz 1.000 MHz 2.96775 GHz -42.76 dBm -17.76 db
10.000 GHz 18.000 GHz 1.000 MHz 17.85226 GHz -39.06 dBm -14.06 dB 10.000 GHz 18,000 GHz 1.000 MHz 15.78939 GHz -39.04 dBm -14.04 dB
18.000 GHz 26.000 GHz 1.000 MHz 19.92763 GHz -38.82 dBm -13.82 dB 18.000 GHz 26,000 GHz 1.000 MHz 19.92663 GHz -38.75 dBm -13.75 dB
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30.000 MHz 1.000 GHz 1.000 MHz 985.69965 MHz -48,40 dBm -23.40 dB 30,000 MHz 1,000 GHz 1.000 MHz 995.39480 MHz -48.38 dBm -23.38 dB
1.000 GHz 2,490 GHz 1.000 MHz 2.48379 GHz -32.16 dBm -7.16 dB 1.000 GHz 2,450 GHz 1.000 MHz 2.48379 GHz -32.94 dBm -7.94 dB
2,580 GHz 5.000 GHz 1.000 MHz 4.19599 GHz -45.,45 dBm -20,45 dB 2,580 GHz 5,000 GHz 1.000 MHz 4.19358 GHz -45.,14 dBm -20.14 dB
5.000 GHz 10.000 GHz 1.000 MHz 2.95175 GHz -42.77 dbm -17.77 dB 5.000 GHz 10.000 GHz 1.000 MHz 2.93376 GHz -42.86 dBm -17.86 db
10.000 GHz 18,000 GHz 1.000 MHz 17.84226 GHz -39.00 dBm -14.00 dB 10.000 GHz 18,000 GHz 1.000 MHz 15.77789 GHz -39.10 dBm -14.10 dB
18.000 GHz 26.000 GHz 1.000 MHz 15.81813 GHz -38.91 dBm -13.91 dB 18.000 GHz 26,000 GHz 1.000 MHz 15.81813 GHz -38.77 dBm -13.77 db
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30,000 MHz 1,000 GHz 1.000 MHz 999.75762 MHz -48,17 dBm -23.17 dB 30,000 MHz 1,000 GHz 1.000 MHz 986.66917 MHz -48.41 dem -23.41 dB
1.000 GHz 2,490 GHz 1.000 MHz 2.48975 GHz -47.91 dBm -22.91 dB 1.000 GHz 2,490 GHz 1.000 MHz 2.48975 GHz -47.65 dBm -22.65 dB
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18.000 GHz 26.000 GHz 1.000 MHz 19.91963 GHz -38.50 dBm -13.50 dB 18.000 GHz 26,000 GHz 1.000 MHz 192.81964 GHz -38.76 dBm -13.76 dB
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Range Law Range Up | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 989.09285 MHz -48.12 dBm -23.12 dB 30,000 MHz 1,000 GHz 1.000 MHz 978.42829 MHz -48.37 dBm -23.37 dB
1.000 GHz 2,490 GHz 1.000 MHz 2.41328 GHz -48.59 dBm -23.59 dB 1.000 GHz 2,450 GHz 1.000 MHz 2.48876 GHz -48.64 dBm -23.64 dB
2,580 GHz 5.000 GHz 1.000 MHz 2.58702 GHz -44,53 dBm -19,52 dB 2,580 GHz 5,000 GHz 1.000 MHz 4.19793 GHz -45.,23 dBm -20.23 dB
5.000 GHz 10.000 GHz 1.000 MHz 7.54300 GHz -42.83 dBm -17.83 dB 5.000 GHz 10.000 GHz 1.000 MHz 2.97575 GHz -42.88 dBm -17.88 db
10.000 GHz 18.000 GHz 1.000 MHz 17.85226 GHz -39.18 dBm -14.18 dB 10.000 GHz 18,000 GHz 1.000 MHz 15.78789 GHz -39.16 dBm -14.16 dB
18.000 GHz 26.000 GHz 1.000 MHz 19.92213 GHz -38.80 dBm -13.80 dB 18.000 GHz 26,000 GHz 1.000 MHz 19.92963 GHz -38.54 dBém -13.54 d&
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LTE Band 7 / 5MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

Spectrum

Ref Level 0.00 dBm Offset 11,90 dB Mode Auto Swesp Ref Level 0.00 dBm Offset 11,90 dB Mode Auto Swesp
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Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 971.15692 MHz -48,43 dBm -23.43 dB 30,000 MHz 1,000 GHz 1.000 MHz 9687.15382 MHz -48.22 dBm -23.22 dB
1.000 GHz 2,490 GHz 1.000 MHz 2.48975 GHz -47.55 dBm -22.55 dB 1.000 GHz 2,450 GHz 1.000 MHz 2.36414 GHz -48.49 dBm -23.49 dB
2,580 GHz 5.000 GHz 1.000 MHz 4.19503 GHz -45.36 dBm -20.36 dB 2,580 GHz 5,000 GHz 1.000 MHz 4.20519 GHz -45.,42 dBm -20.42 dB
5.000 GHz 10.000 GHz 1.000 MHz 2.98075 GHz -42.78 dBm -17.78 dB 5.000 GHz 10.000 GHz 1.000 MHz 2.95025 GHz -42.85 dBm -17.85 db
10.000 GHz 18.000 GHz 1.000 MHz 15.77389 GHz -39.12 dBm -14.12 dB 10.000 GHz 18,000 GHz 1.000 MHz 15.76089 GHz -39.10 dBm -14.10 dB
18.000 GHz 26.000 GHz 1.000 MHz 19.94863 GHz -38.86 dBm -13.86 dB 18.000 GHz 26,000 GHz 1.000 MHz 19.92713 GHz -38.59 dBm -13.59 dB
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30.000 MHz 1.000 GHz 1.000 MHz 992.48626 MHz -48,32 dBm -23,32 dB
1.000 GHz 2,490 GHz 1.000 MHz 2.47684 GHz -48.35 dBm -23.35 dB
2,580 GHz 5.000 GHz 1.000 MHz 4,20277 GHz -45,43 dBm -20,43 dB
5.000 GHz 10.000 GHz 1.000 MHz 7.54450 GHz -42.90 dBm -17.90 dB
10.000 GHz 18.000 GHz 1.000 MHz 17.84976 GHz -39.12 dBm -14.12 dB
18.000 GHz 26.000 GHz 1.000 MHz 19.90113 GHz -38.73 dBm -13.73 dB
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LTE Band 7 / 10MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

Spectrum

Ref Level 0.00 dBm Offset 11,90 dB Mode Auto Swesp Ref Level 0.00 dBm Offset 11,90 dB Mode Auto Swesp
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Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 1.000 GHz 1.000 MHz 986.18441 MHz -47.91 dBm -22,91 dB 30,000 MHz 1,000 GHz 1.000 MHz 910.56222 MHz -48.35 dBm -23.35 dB
1.000 GHz 2,490 GHz 1.000 MHz 2.48826 GHz -47.38 dBm -22.38 dB 1.000 GHz 2,450 GHz 1.000 MHz 2.32392 GHz -48.54 dBm -23.54 dB
2,580 GHz 5.000 GHz 1.000 MHz 4.19212 GHz -45.,56 dBm -20.56 dB 2,580 GHz 5,000 GHz 1.000 MHz 4.01991 GHz -45.,22 dBm -20.22 dB
5.000 GHz 10.000 GHz 1.000 MHz 2.94026 GHz -42.80 dBm -17.80 dB 5.000 GHz 10.000 GHz 1.000 MHz 2.96225 GHz -42.88 dBm -17.88 db
10.000 GHz 18.000 GHz 1.000 MHz 17.83976 GHz -39.05 dBm -14.05 dB 10.000 GHz 18,000 GHz 1.000 MHz 17.84626 GHz -39.11 dBm -14.11 dB
18.000 GHz 26.000 GHz 1.000 MHz 19.92713 GHz -38.60 dBm -13.60 dB 18.000 GHz 26,000 GHz 1.000 MHz 19.92213 GHz -38.63 dBm -13.63 d&
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30,000 MHz 1,000 GHz 1.000 MHz 968.60820 MHz -48,44 dBm -23.44 dB
1.000 GHz 2,490 GHz 1.000 MHz 2.48032 GHz -48.68 dBm -23.68 dB
2,580 GHz 5.000 GHz 1.000 MHz 4,92088 GHz -45,32 dBm -20,32 dB
5.000 GHz 10.000 GHz 1.000 MHz 2.94076 GHz -42.75 dbm -17.75 dB
10.000 GHz 18.000 GHz 1.000 MHz 17.83576 GHz -38.99 dBm -13.99 dB
18.000 GHz 26.000 GHz 1.000 MHz 19.47366 GHz -38.77 dBm -13.77 dB
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LTE Band 7 / 15MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

Spectrum
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Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 1.000 GHz 1.000 MHz 996.84908 MHz -48.39 dBm -23.39 dB 30,000 MHz 1,000 GHz 1.000 MHz 986.18441 MHz -48.32 dBm -23.32 dB
1.000 GHz 2,490 GHz 1.000 MHz 2.48777 GHz -32.81 dBm -7.81 dB 1.000 GHz 2,450 GHz 1.000 MHz 2.42620 GHz -48.58 dBm -23.58 dB
2,580 GHz 5.000 GHz 1.000 MHz 4.94653 GHz -45.41 dBm -20,41 dB 2,580 GHz 5,000 GHz 1.000 MHz 4.19890 GHz -45,39 dBm -20.39 dB
5.000 GHz 10.000 GHz 1.000 MHz 2.94326 GHz -42.95 dBm -17.95 dB 5.000 GHz 10.000 GHz 1.000 MHz 2.93876 GHz -42.,82 dBm -17.82 db
10.000 GHz 18.000 GHz 1.000 MHz 15.75739 GHz -38.90 dBm -13.90 dB 10.000 GHz 18,000 GHz 1.000 MHz 17.82576 GHz -38.96 dBm -13.96 dB
18.000 GHz 26.000 GHz 1.000 MHz 19.95363 GHz -38.73 dBm -13.73 dB 18.000 GHz 26,000 GHz 1.000 MHz 19.92163 GHz -38.35 dBm -13.85 dB
{ 1 J L] ( )| J
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Spectrum
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Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions
Range Law Range Up | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 990.06247 MHz -48,23 dBm -23.23 dB
1.000 GHz 2,490 GHz 1.000 MHz 2.14915 GHz -48.57 dBm -23.57 dB
2,580 GHz 5.000 GHz 1.000 MHz 4.20712 GHz -45,22 dBm -20,22 dB
5.000 GHz 10.000 GHz 1.000 MHz 2.96775 GHz -42.78 dBm -17.79 dB
10.000 GHz 18.000 GHz 1.000 MHz 15.78889 GHz -39.10 dBm -14.10 dB
18.000 GHz 26.000 GHz 1.000 MHz 19.92213 GHz -38.90 dBm -13.90 dB
( I J ]
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LTE Band 7 / 20MHz
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Spectrum ué]
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Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 1,000 GHz 1.000 MHz 997.33383 MHz -48.24 dBm -23.24 dB 30,000 MHz 1,000 GHz 1.000 MHz 994.42529 MHz -48.07 dBm -23.07 dB
1.000 GHz 2,490 GHz 1.000 MHz 2.48379 GHz -35.01 dBm -10.01 dB 1.000 GHz 2,490 GHz 1.000 MHz 2.47337 GHz -48.45 dBm -23.45 dB
2,580 GHz 5.000 GHz 1.000 MHz 4,19454 GHz -45,20 dBm -20,20 dB 2,580 GHz 5,000 GHz 1.000 MHz 4,00782 GHz -45 44 dBm -20.44 dB
5.000 GHz 10.000 GHz 1.000 MHz 7.54000 GHz -42.85 dbm -17.85dB 5.000 GHz 10.000 GHz 1.000 MHz 9.94326 GHz -42,86 dBm -17.86 db
10.000 GHz 18.000 GHz 1.000 MHz 15.77039 GHz -39.10 dBm -14.10 dB 10.000 GHz 18,000 GHz 1.000 MHz 17.84276 GHz -39.02 dém -14.02 dB
18.000 GHz 26.000 GHz 1.000 MHz 19.92163 GHz -38.60 dBm -13.60 dB 18.000 GHz 26,000 GHz 1.000 MHz 19.94663 GHz -38.74 deém -13.74 d&
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30.000 MHz 1,000 GHz 1.000 MHz 996.84908 MHz -48.41 dBm -23.41 dB
1.000 GHz 2,490 GHz 1.000 MHz 2.28966 GHz -48.50 dBm -23.50 dB
2,580 GHz 5.000 GHz 1.000 MHz 4,91507 GHz -45,39 dBm -20,30 dB
5.000 GHz 10.000 GHz 1.000 MHz 9.85175 GHz -42,73 dBm -17.73dB
10.000 GHz 18.000 GHz 1.000 MHz 17.82726 GHz -39.04 dBm -14.04 dB
18.000 GHz 26.000 GHz 1.000 MHz 19.92463 GHz -38.77 dBm -13.77 dB
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Frequency Stability

Test Conditions LTE Band 7 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage
(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0007
40 Normal Voltage 0.0015
30 Normal Voltage 0.0054
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0052
0 Normal Voltage 0.0053
-10 Normal Voltage 0.0058 PASS
-20 Normal Voltage 0.0006
-30 Normal Voltage 0.0016
20 Maximum Voltage 0.0057
20 Normal Voltage 0.0000
20 Battery End Point 0.0050
Note:

1. Normal Voltage =7.7 V. ; Battery End Point (BEP) =6.9 V. ; Maximum Voltage =8.5 V.

2. The frequency fundamental emissions stay within the authorized frequency block.

TEL : 0800-800005

FAX . 886-3-328-4978

E-mail : Alex@sporton.com.tw
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samonis. FCC RADIO TEST REPORT Report No. : FGON2705B
LTE Band 12
Peak-to-Average Ratio
Mode LTE Band 12/ 10MHz
Mod. QPSK 16QAM Limit: 13dB
RB Size 1RB Full RB 1RB Full RB Result
Lowest CH 3.48 4.84 4.64 5.77
Middle CH 3.57 4.84 4.81 5.83 PASS
Highest CH 3.62 4.84 5.22 5.77
Mode LTE Band 12/ 10MHz
Mod. 64QAM Limit: 13dB
RB Size 1RB Full RB Result
Lowest CH 6.09 6.49 - -
Middle CH 6.38 6.29 - - PASS
Highest CH 6.43 6.23 - -
TEL : 0800-800005 Page Number : Al2-10of 41
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Att 3008 AQT 2 ms ® RBW 10 MHz o att 3008 AQT 2 ms ® RBW 10 MHz
@152 view @152 view
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CF 704.0 MHz Mean Pwr + 20.00 dB CF 704.0 MHz Mean Pwr + 20.00 dB
G y Cumulative Di Function Somples: 130000 G y Cumulative Di Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa%e | op.o1% | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 [ 17.37 dem 23,50 dem 5.13 d8 2.9 0B 5.04 0B 5.09 0B 5.14 08 Trace 1 | 18,16 dbm 25,63 dBm 7.47 da 3.07 d8 5.04 d8
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L JL

Date: 4 JAN.2020 231755

Middle Channel / 1RB

Middle Channel / Full RB

Spectrum

Ref Level 30.00 dém

Offset 10,70 db.

Spectrum

Ref Level 30.00 dém

Offset 10,70 db.

L JL

Date: 4 JAN.2020 231815

L JL

Date: 4 JAN.2020 231825

o att 3008 AQT 2 ms ® RBW 10 MHz o att 3008 AQT 2 ms ® RBW 10 MHz
@152 view @152 view
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CF 707.5 MHz Mean Pwr + 20.00 dB CF 707.5 MHz Mean Pwr + 20.00 dB
G y Cumulative Di Function Somples: 130000 G y Cumulative Di Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa%e | op.o1% | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 [ 17.51 dem 23,90 dbm 5.40 d8 3.01 08 5.22 0B 5.38 0B 5.45 0B Trace 1 | 1826 dbm 25,64 dBm 7.38 d8 3.07 d8 4.99 da 5.29 d8 7.07 68
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Highest Channel / 1RB

Highest Channel / Full RB

L JL

Date: 4 JAN.2020 2318 45

L JL

Date: 4 JAN.2020 231835

Spectrum i Spectrum i
Ref Level 30.00 cbm  Offset 10,70 db Ref Level 30.00 cbm  Offset 10,70 db
o att 3008 AQT 2 ms ® RBW 10 MHz o att 3008 AQT 2 ms ® RBW 10 MHz
@152 view @152 view
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CF 711.0 MHz Mean Pwr + 20.00 dB CF 711.0 MHz Mean Pwr + 20.00 dB
G y Cumulative Di Function Somples: 130000 G y Cumulative Di Function Samples: 130000
Mean | Peak | crest | 0% | 19% | | o.owes | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 | 17.55 dem 24,00 dBm 5.45 d8 3.28 0B 5.51 0B 5.52 0B Trace 1 | 18.37 dem 2567 dbm 7.55 da 3.10 d8 5.10 d8 5.23 d8 7.10 68
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FGON2705B

26dB Bandwidth

Mode LTE Band 12 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
LowestCH | 1.23 | 121 | 2.96 | 3.03 | 482 | 484 | 991 | 961 - - -
Middle CH 1.24 | 121 | 301 | 3.05 | 491 | 483 | 979 | 9.83 - - -
HighestCH | 1.23 | 1.23 | 3.00 | 3.01 | 4.84 | 486 | 973 | 9.65 - - -
Mode LTE Band 12 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Lowest CH | 1.23 3.04 4.90 - 9.83 - - - -
Middle CH 1.23 2.99 4.88 - 9.69 - - - -
Highest CH | 1.24 3.00 4.85 - 9.63 - - - -
TEL : 0800-800005 Page Number 1 Al12-5 of 41
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Report No. : FGON2705B

LTE Band 12

Lowest Channel / 1.4MHz / QPSK

Lowest Channel / 1.4MHz / 16QAM

3 pectrum 2
Ref Level 30.00 cbm  Offset 10,70 db = RBW 30 khz RefLavel 30.00 dbm  Offset 10.70 db = RBW 30 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att 30dE SWT 632 ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 14.62 dBm) ™M1[1] 13.97 dBm)
699.47900 MHz 700.07480 MHZ]
20 20 M1
e ndB 26.00 dB)| nda M1 26.00 dB|
104 \-\_J\f\ PV M A B A, 1.233600000 MHZ| 10 4 AWA\ e ey S B }U\.-\.\ 1.211200000 MHz
Qfactor Y 567.0) A Qfdctor 578.0
Yo
3
v
t
(LN NS PN
P avs
A e
40 df
50 df 50 d
60 d -60 di
CF 699.7 MHz 1001 pts Span 2.8 MHz CF 699.7 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 699.479 MHz 14.62 dBm nd@ down 1.2336 MH2 M1 700.0748 MHz 13.97 dBm nd@ down 1.2112 MHZ
T 1 599.075 MHz -11.73 dam nd8 26.00 dB TL L £99,0002 MHz -11.95 dam n 26.00 d8
T2 1 700.3126 MHz -11.42 dBm Q factor 567.0 T2 1 700.3014 MHz -12.22 dém Q factor 578.0

L I ]

Date: 4 JAN.2020 21.48 57

L U

DCate: 4 JAN.2020 21:48:45

J

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4MHz / 16QAM

ectrum pectrum 2
Ref Level 30.00 cbm  Offset 10,70 db = RBW 30 khz RefLavel 30.00 dbm  Offset 10.70 db = RBW 30 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att 30dE SWT 632 ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 15.11 dBm) ™M1[1] 14.27 dBm)
707.49160 MH?Z| 707.99370 MHz
20 20
X ndB 26.00 dB ndB 26.00 dB
104 D e Y bl TS VYR 1.236400000 MHz 104 sy - n 1.208400000 MHz|
Qfector 5722 ] Qfactor” 585.4
o4 od 4
Yz /
- T
10 d 10 di ! 1
204 20d - \
! \
-30 30 - 1 A
- e | o e P T .
P M\ oo T MR WVANPY e T ! A LAY
-40 ds -40 di
50 d -50 di
-60 d 60 d
CF 707.5 MHz 1001 pts Span 2.8 MHz CF 707.5 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 707.4916 MHz 15.11 dam nd8 down 1.2364 MHz ML 707.3937 MHz 14,27 dBm nd8 down 1.2084 MHz
TL 1 706.8762 MHz -11.30 dam nd8 26.00 dB TL L 706.593 MHz -11.71 dm nd8 26.00 dB
T2 1 708.1126 MHz -10.55 dam Q factor 572.2 T2 1 70B.1014 MHz -11.62 d8m Q factor 585.4

L I ]

Date: 4 JAN.2020 215457

L U

DCate: 4 JAN.2020 21:55:08

J

Highest Channel / 1.4MHz / QPSK

Highest Channel / 1.4MHz / 16QAM

Spectrum Spectrum
Ref Level 30.00 dém  Offset 10,70 dB & RBW 30 kHz Ref Level 20,00 dém  Offset 10.70 db & RBW 30 kHz
o Att 30de SWT  63.2ps @ VBW 100kHz  Mode Auto FFT I Att 30de SWT  63.2ps @ VBW 100kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 14.15 dBm| mili] 14.42 dBm|
715.07900 MHzZ| 714.96150 MHz
e s ndB 26.00 dB| & m ndB 26.00 dB|
AP P S o\ 5 — AV, S, ., 5:
w0 s A, e 1.225200000 MHz wd ) . ! e, 1225200000 MHz
Q factor 583.7 Qfactor ™Y 583.6
od ] od 4
T
BUE! / -10d
20 d [ 20 di
, /
- WOV A ke SRAV AN Al a ol \ N
[ fRdeme < 7 AR AV Y
-40 -40 df
50 df -50 di
60 d -60 db
CF 715.3 MHz 1001 pts Span 2.8 MHz CF 715.9 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 715.078 MHz 14.15 dBm ndB down 1.2252 MHz ML 714.9615 MHz 14.42 dBm ndB down 12252 MHz
TL 1 714.6846 MHz -11.83 dém ndé 26.00 dB TL 1 714.6B18 MHz -11.38 dém ndé 26.00 d8
T2 1 715.9098 MHz -11.50 dém Q factor 583.7 T2 1 715.907 MHz -11.33 dém Q factor 583.

L 1 ) ]

Date: 4.JAN.2020 21.57.1

L )i

DCate: 4.JAN.2020 21:57.06

J
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FCC RADIO TEST REPORT

Report No. : FGON2705B

LTE Band 12

Lowest Channel / 3MHz / QPSK

Lowest Channel / 3MHz / 16QAM

3 pectrum 2
Ref Level 30.00 cbm  Offset 10,70 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.70 db e RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 15.45 dBm) 14.74 dBm)
699.96050 MHz 701.22530 MHZ]
20 20
X nds 26.00 dB 26.00 dB
- o ] M SR, 2.961000000 MHZz 104 P i e AT 3.027000000 MHz
7 Q factor \ 236.4) Q factor Y 7
p / a [ \
a l’ \ o 7
o
-1 d 10 di <L
204 T 20d f
g, \ . |
-30 gy —
> = = — -
40 df
50 df 50 d
-6 df -60 di
CF 700.5 MHz 1001 pts Span 6.0 MHz CF 700.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 699.9505 MHz 15.45 dam nd8 down 2,961 MHz ML 701.2253 MHz 14,74 dBm nd8 down 3.027 MRz
T 1 699.0375 MHz -10.47 dBm nd8 26.00 dB TL L 699.0195 MHz -10.94 dam n 26,00 d8
T2 1 701.9985 MHz -10.63 d8m Q factor 236.4 T2 1 702.0465 MHz -11.45 ddm Q factor 231.7
L U J wa L JU J L]

Date: 4 JAN.2020 221048

Cate: 4 JAN.2020 22:10:36

Middle Channel / 3MHz / QPSK

Middle Channel / 3MHz / 16QAM

ectrum pectrum 2
Ref Level 30.00 cbm  Offset 10,70 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.70 db e RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 16.57 dBm) ™M1[1]
1 708.58490 MHz
20 ! 20
N N . nde x 26.00 dB ¥ ndB 26.00 dB
- S AT sl i 3.009000000 MHZ, 104 e VAN e A B \ 3.050900000 MHZ|
1 Q factor 235.5) 7 Q factor 231.6
0 di i 0 d i \.‘
i /
-10 df 7 -10 d L
/
20 d f 20 d A
J N 4
L, a0 ~ .
ey —~ -30 4B e
-40 di
50 df 50 d
&nd -60 di
CF 707.5 MHz 1001 pts Span 6.0 MHz CF 707.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 708.5849 MHz 16.57 dBm nd@ down 3.009 MHz M1 1 706.535 MHz 15.38 dBm nd@ down 2.0509 MHZ
T 1 706.0015 MHz -9.56 dBm nd8 26.00 dB TL L 705.9655 MHz -10.44 dBm nd8 26,00 d8
T2 1 709.0105 MHz -9.83 dBm Q factor 235.5 T2 1 709.0165 MHz -10.75 dém Q factor 231.6
L U J wa L JU J L]

Date: 4 JAN.2020 2216 48

DCate: 4 JAN.2020 221700

Highest Channel / 3MHz / QPSK

Highest Channel / 3MHz / 16QAM

Spectrum Spectrum
Ref Level 30.00 cbm  Offset 10,70 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.70 db e RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
16.36 dBm) ™M1[1] 15.99 dBm)
715.26120 MHz 714.11040 MHZ]
= 26.00 dB @ 26.00 dB
104 A aad 3.003000000 MHz| 10 d L~ 3.009000000 MHZ|
] 238.2) 237.3
/
od 7 0 d
i
-10 df )[ -10 d
a \
20
e N / N
= e ATt : ==
40 df -40 di
50 df 50 d
-6 df -60 di
CF 714.5 MHz 1001 pts Span 6.0 MHz CF 714.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 715.2612 MHz 16.36 dBm nd@ down 3.003 MHz M1 714.1104 MHz 15.99 dBm nd@ down 2,009 MHZ
T 1 712.9835 MHz -9.62 dBm nd8 26.00 dB TL L 713.0015 MHz -10.09 dBm 26,00 d8
T2 1 715.9865 MHz -9.53 dBm Q factor 238.2 T2 1 716.0105 MHz -9.95 dBm 237.3
L U J wa L JU J L]

Date: 4 JAN.2020 2215.08

Cate: 4 JAN.2020 221857
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FCC RADIO TEST REPORT Report No. : FGON2705B

LTE Band 12

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

L I ]

Date: 4 JAN.2020 2235 56

3 pectrum 2
Ref Level 30.00 cbm  Offset 10,70 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.70 db e RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 13.45 dBm) ™M1[1] 12.78 dBm)
701.96000 MH?Z| 699.98200 MHz
= ndB 26.00 dB @ Wi ndB 26.00 dB
g - raiy, I, SN ) 4.815000000 MHz 0d X o - BYUr 4.835000000 MHz
f Q factor 145.7 { V1 factor | 144.8
od ] od ; Rl
di f 1o
04 - -10 7 v
! f \
20d 20d [ Y
/ i \
|30 480 — = = -a0d o avan
LY 7 nd oA E A )
40 df -40 d
50 d -50 di
&nd 60 d
CF 701.5 MHz 1001 pts Span 10.0 MHz CF 701.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 701.36 MHz 13.45 dBm nd@ down 4.815 MHz M1 699.982 MH2 12.78 dBm nd@ down 4,835 MHZ
TL 1 699.102 MHz -12.78 dm nd8 26.00 dB TL L 699.052 MHz -12.81 dbm n 26.00 dB
T2 1 703.918 MHz -12.40 dBm Q factor 145.7 T2 1 703.BBB MHZz -13.30 dém Q factor 144.8

L U ]

Cate: 4 JAN.2020 22:39:44

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

ectrum =
Ref Level 30.00 cbm  Offset 10,70 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.70 db e RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 14.47 dBm) ™M1[1] 13.61 dBm)
707.77000 MHz 708.70900 MHZ]
20 20
'y ndB 26.00 dB)| ndiy 26.00 dB|
g At BN AN, T T e v‘\"\ 4.905000000 wa 0d y PN DT V.S -7 A VAV 4.825000000 MHz|
/ Q factor 144.3) } Q factdf | 146.9)
d P |
o 0 7 t
T
-1 d - v 10 di — 1'(
! \
204 | 20d f \
K
o / I - { \
SR eSS [ ST = E A g AV A pwer v
40 df -40 di
50 df 50 d
-6 df -60 di
CF 707.5 MHz 1001 pts Span 10.0 MHz CF 707.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 707.77 MHz 14.47 dBm nd@ down 4.905 MHz M1 70B.709 MHz 13.61 dBm nd@ down 4,825 MHZ
T 1 705.082 MHz -11.53 dbm nd8 26.00 dB TL L 705.072 MHz -12.50 dBm nd8 26,00 d8
T2 1 709.988 MHz -11.77 d8m Q factor 144.3 T2 1 709.898 MHz -12.10 dém Q factor 146.9
L U J wa L JU J

Date: 4 JAN.2020 2245 56

DCate: 4 JAN.2020 224607

Highest Channel / 5MHz / QPSK

Highest Channel / 5MHz / 16QAM

Spectrum Spectrum
Ref Level 30.00 dém  Offset 10,70 dBé & RBW 100 kHz Ref Level 20,00 dém  Offset 10.70 db & RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT I Att 30de  SWT 194 @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 14.92 dBm| mili] 13.66 dBm|
714.38900 MHzZ| 712.86100 MHz
e e 26.00 dB| & T ndB 26.00 dB|
w0 PPl P o g e B 4.835000000 MHz 104 A Y N B A\ g, 855000000 MHz
7 Q factor 147.7 i i d factor 8 146.8
od od ;
BUE! -10d
20 d 20 di
[h’,,_;. U AN A —
(! e = A ¥ " R A
v P T
-40 -40 df
50 df -50 di
60 d -60 db
CF 713.5 MHz 1001 pts Span 10.0 MHz CF 713.5 MHz 1001 pts pan 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 714.388 MHz 14.32 dBm ndB down 4.635 MHz ML 712,661 MHz 13.66 dBm ndB down 4,555 MHz
TL 1 711.112 MHz -11.65 dém ndé 26.00 dB TL 1 711.052 MHz -12.02 dém ndé 26.00 d8
T2 1 715.948 MHz -11.85 dém Q factor 147.7 T2 1 715.508 MHz -12.36 dém Q factor 146.8
L I ) - ( )i ) -

Date: 4.JAN.2020 22.48.16

Cate: 4.JAN.2020 Z2.48.04

TEL : 0800-800005
FAX : 886-3-328-4978
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Report No. : FGON2705B

LTE Band 12

Lowest Channel / 10MHz / QPSK

Lowest Channel / 10MHz / 16QAM

L I

Date: 4 JAN.2020 2254 31

J

3 pectrum 2
Ref Level 30.00 cbm  Offset 10,70 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 10.70 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 15.49 dBm) ™M1[1] 15.28 dBm)
702.0220 MHzZ| 706.7370 MHz
= nd_ N 26.00 dB @ ndn "y 26.00 dB
o ‘VV\—'\/’\.-""{\ Pashtinn .. Shnh Yo 9.910000000 MHz| 104 o - - J~Bw’}\u N 9.610000000 MHz
Q factor \ 70.8| ! Q factor \\ 73.5)
od 0 di { Y
-10 df -10 d ‘} t
! !
20 d 20 d .
/ \.1\
30, dBm P ~ _ 30 dorpe Py e
40 df -40 di
50 d -50 di
&nd 60 d
CF 704.0 MHz 1001 pts Span 20.0 MHz CF 704.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 702.022 MHz 15.49 dam nd8 down 9.91 MHz ML 706.737 MHZ 15.28 dBm ndB_down 9,61 MHZ
TL 1 699.025 MHz -10.57 dBm nd8 26.00 dB TL L 699,205 MHz -9.98 dBm n 26.00 dB
T2 1 708.935 MHz -10.44 dBm qQ factor 0.8 T2 1 FDB.B15 MHZ -10.85 dam qQ factor 73.5

L U

DCate: 4 JAN.2020 225418

J

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

L I

Date: 4.JAN.2020 230031

J

ectrum pectrum 2
Ref Level 30.00 cbm  Offset 10,70 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 10.70 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 15.43 dBm) ™M1[1] 14.59 dBm)
706.5210 MHzZ| 711.2760 MHz
20 20 A
¥ ndB 26.00 dB ndB “ 26.00 dB
04 e T B Ny 9.790000000 MHz 104 S - AN 9.830000000 MH|
! Q factor 72.2) { Q factor \ 72.4
od / | od / \
) L
i § ! 2
-10 di ] ',i 10 d + \T
2 / \ 204 / \
20 d ¥ v 20 7 T
et T \ = s v | -
i A — ' s
40 df -40 di
50 d -50 di
&nd 60 d
CF 707.5 MHz 1001 pts Span 20.0 MHz CF 707.5 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML 1 706.521 MHz 15.43 dBm ndB_down 9.79 MHz ML F11.276 MHz 14.59 dBm ndB_down 9,83 MHZ
TL 1 702.685 MHz -11.39 dbm nd8 26.00 dB TL L 702.645 MHz -11.27 dam nd8 26.00 dB
T2 1 712.455 MHz -10.92 dém Q factor 72.2 T2 1 712.475 MHz -11.22 dém Q factor 72.4

L U

DCate: 4 JAN.2020 23:00:42

J

Highest Channel / 10MHz / QPSK

Highest Channel / 10MHz / 16QAM

Date: 4.JAN.2020 230251

J

Cate: 4.JAN.2020 23:0239

J

Spectrum Spectrum
Ref Level 30.00 dém  Offset 10,70 dBé & RBW 300 kHz Ref Level 20,00 dém  Offset 10.70 db & RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 15.59 dBm| mili] 14.90 dBm|
712.5980 MHz| 7103210 MHz
= ) . widB 26.00 dB| o I ndB 26.00 dB|
04 AN A S B 9.730000000 MHz 104 Pl e | B o 0.650000000 MHz|
] Q factor \l 73.2 / Q factor 73.6
od 1 'k od !
T Tt
‘1 -10d
! [ \
A A A
v T
-40d -40 d
50 df -50 di
60 d -60 db
CF 711.0 MHz 1001 pts Span 20.0 MHz CF 711.0 MHz 1001 pts pan 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 712.588 MHz 15.53 dBm ndB down 9.73 MHz ML 710.321 MHz 14.90 dBm ndB down 9,65 MHZ
TL 1 706.085 MHz -10.02 dém ndé 26.00 dB TL 1 706.165 MHz -11.08 dém ndé 26.00 d8
T2 1 715.815 MHz -10.54 dam Q factor 73.2 T2 1 715515 MHz -11.28 dém Q factor 3
L I - L )i
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